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Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Visipaque320mgI/mlSolutionforInjection,polypropylenecontainer

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

 

Activeingredient Strength Contentpr.ml.

Iodixanol(INN) 270mgI/ml 550mgequiv.270mgI

Iodixanol(INN) 320mgI/ml 652mgequiv.320mgI

 

Iodixanolisanon‐ionic,dimeric,hexaiodinated,water‐solubleX‐raycontrastmedium.Pureaqueoussolutionsofiodixanolin

allclinicalrelevantconcentrationshavealowerosmolalitythanwholebloodandthecorrespondingstrengthsofthenon‐ionic

monomericcontrastmedia.VISIPAQUEismadeisotonicwithnormalbodyfluidsbyadditionofelectrolytes.Theosmolalityand

viscosityvaluesofVISIPAQUEareasfollows:

Concentration

Osmolality*

mOsm/kgH2O

37°C

Viscosity(mPas) 

  20°C 37°C

270mgI/ml 290 11.3 5.8

320mgI/ml 290 25.4 11.4

*Method:Vapour‐pressureosmometry.

ThepHoftheproductis6.8‐7.6.

270mgI/ml:Thismedicinalproductcontains0.76mg(0.03mmol)sodiumperml.Tobetakenintoconsiderationbypatients

onacontrolledsodiumdiet.

320mgI/ml:Thismedicinalproductcontains0.45mg(0.02mmol)sodiumperml.Tobetakenintoconsiderationbypatients

onacontrolledsodiumdiet(seesection4.4).

Forthefulllistofexcipients,seesection6.1.

3 PHARMACEUTICAL FORM

Solutionforinjection.

VISIPAQUEissuppliedreadytouseasclear,colourlesstopaleyellowaqueoussolutions.

4 CLINICAL PARTICULARS

4.1 Therapeutic indications

Thismedicinalproductisfordiagnosticuseonly.

X‐raycontrastmediumforuseinadultsforcardioangiography,cerebralangiography(conventional),peripheralangiography,

(conventional),urography,CT‐enhancementandstudiesofthegastrointestinaltract,lumbar,thoracicandcervicalmyelography

andforuseinchildrenforcardioangiography,urography,CT‐enhancementandstudiesofthegastrointestinaltract.

4.2 Posology and method of administration

Thedosagemayvarydependingonthetypeofexamination,theage,weight,cardiacoutputandgeneralconditionofthe

patientandthetechniqueused.Usuallyapproximatelythesameiodineconcentrationandvolumeisusedaswithother

iodinatedX‐raycontrastmediaincurrentuse,butadequatediagnosticinformationhasalsobeenobtainedinsomestudies

withiodixanolinjectionwithsomewhatloweriodineconcentration.Adequatehydrationshouldbeassuredbeforeandafter

administrationasforothercontrastmedia.Theproductisforintravenous,intra‐arterialandintrathecaluse,andforuseinbody

cavities.

 

The following dosages may serve as a guide. The doses given for intra‐arterial use are for single injections that may be

repeated.

 

Indication/Investigation Concentration Volume
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Intra-arterial use    

Arteriographies    

Selectivecerebral 270/320(1)mgI/ml  5‐10mlperinj

Aortography 270/320mgI/ml 40‐60mlperinj.

Peripheral 270/320mgI/ml 30‐60mlperinj.

Selectiveviscerali.a.DSA 270mgI/ml 10‐40mlperinj.

Cardioangiography    

Adults    

Leftventricleandaorticrootinj. 320 mg I/ml 30‐60ml/inj.

Selectivecoronaryarteriography  320 mg I/ml  4‐8ml/inj.

Children 270/320mgI/ml
Dependingonage,weightandpathology(recommendedmaxtotal

dose10 ml/kg)
(1)Bothstrengthsaredocumented,but270mgI/mlisrecommendedinmostcases.

 

Indication/Investigation Concentration Volume

Intravenous use    

Urography    

Adults 270/320mgI/ml 40–80ml(2)

Children<7kg 270/320mgI/ml 2–4ml/kg

Children>7kg 270/320mgI/ml 2–3ml/kg

   
Alldosesdependingonage,weightandpathology

(max.50 ml).

Venography 270mgI/ml 50‐150ml/leg

CT-enhancement    

Adults    

CTofthehead 270/320 mg I/ml 50–150ml

CTofthebody 270/320 mg I/ml 75–150ml

Children    

CToftheheadandbody 270/320mgI/ml
2–3ml/kgupto50 ml

(inafewcasesupto150 mlmaybegiven)

Intrathecal use    

Lumbar and thoracic myelography

(lumbarinjection)
270mgI/ml

10–12ml(3)

 

 or320mgI/ml 10ml(3)

Cervical myelography

(cervicalorlumbarinjection)

270mgI/ml

 

10–12ml(3)

 

 or320mgI/ml 10ml(3)

(2)Inhigh‐doseurographyhigherdosescanbeused.
(3)Tominimizepossibleadversereactionsatotaldoseof3.2giodineshouldnotbeexceeded.

 

Indication/Investigation Concentration Volume

Use in body cavities   Thedosagemustbeadjustedindividuallytoallowoptimalvisualisation

Arthrography 270mgI/ml  1–15ml

Hysterosalpingography(HSG) 270mgI/ml

 5–10ml

Therecommendeddosemaybeexceededseveraltimesduetoe.g.

backflowintothevagina(upto40 mlhasbeenstudied).

Gastrointestinal studies    

Oral use    

Adults    

Followthrough 320 mg I/ml
80–200ml

hasbeenstudied

Oesophagus 320 mg I/ml
10–200ml

hasbeenstudied

Stomach 320 mg I/ml
20–200ml

hasbeenstudied

Children 270/320mgI/ml
5ml/kgb.w.10‐240 ml

hasbeenstudied
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Rectal use    

Children 270/320mgI/ml
30–400ml

hasbeenstudied

 

Forelderlypatients,patientswithhepaticand/orrenalimpairments,theusual/proposeddosesforadultscanbeused.

4.3 Contraindications

Hypersensitivitytotheactivesubstanceortoanyoftheexcipientslistedinsection6.1.

Manifestthyrotoxicosis.

4.4 Special warnings and precautions for use

Special precautions foruse of non-ionic contrast media in general:

Hypersensitivity:

Apositivehistoryofallergy,asthma,oruntowardreactionsto iodinatedcontrastmedia indicatesaneedforspecialcaution.

PremedicationwithcorticosteroidsorhistamineH1andH2antagonistsmightbeconsideredinthesecases.

TheriskofseriousreactionsinconnectionwiththeuseofVISIPAQUEisregardedasminor.However,iodinatedcontrastmedia

mayprovokeanaphylactoidreactionsorothermanifestationsofhypersensitivity.

Thepossibilityofhypersensitivityincludingserious,life‐threatening,fatalanaphylactic/anaphylactoidreactionsshouldalways

beconsidered.Themajorityofseriousundesirablereactionsoccurwithinthefirst30minutes.Lateonset(thatis1houror

moreafterapplication)hypersensitivityreactionscanoccur.Acourseofactionshouldthereforebeplannedinadvance,with

necessarydrugsandequipmentavailableforimmediatetreatment,shouldaseriousreactionoccur.Itisadvisablealwaystouse

anindwellingcannulaorcatheterforquickintravenousaccessthroughouttheentireX‐rayprocedure.

Theuseofbeta‐adrenergicblockingagentslowersthethresholdforandincreasestheseverityofcontrastreactionsand

reducestheresponsivenessoftreatmentofanaphylactoidreactionswithadrenaline.

Asthmaticpatientsareathigherriskonconcomitantbetablockertherapy(seesection4.5)Patientsshouldbeobservedforat

least30minutesafteradministrationofVISIPAQUE.

Coagulopathy:

Non‐ionic,iodinatedcontrastmediainhibitbloodcoagulationinvitrolessthanioniccontrastmedia.Clottinghasbeen

reportedwhenbloodremainsincontactwithsyringescontainingcontrastmediaincludingnon‐ionicmedia.Theuseofplastic

syringesinplaceofglasssyringeshasbeenreportedtodecreasebutnoteliminatethelikelihoodofinvitroclotting.

Riskforthromboembolism:

Serious,rarelyfatal,thromboemboliceventscausingmyocardialinfarctionandstrokehavebeenreportedduring

angio‐cardiographicprocedureswithbothionicandnon‐ionic

contrastmedia.Therefore,meticulousintravascularadministrationtechniqueisnecessary,particularlyduringangiographic

procedures,tominimizethromboembolicevents.Numerousfactors,includinglengthofprocedure,catheterandsyringe

material,underlyingdiseasestate,andconcomitantmedications,maycontributetothedevelopmentofthromboembolic

events.Forthesereasons,meticulousangiographictechniquesarerecommended,includingcloseattentiontoguidewireand

cathetermanipulation,useofmanifoldsystemsand/orthree‐waystopcocks,frequentcatheterflushing(e.g.withheparinised

salinesolutions),andminimizingthelengthoftheprocedure.Advancedlifesupportfacilitiesshouldbereadilyavailable.

Careshouldbetakeninpatientswithhomocystinuria.Hydration:

Adequatehydrationshouldbeassuredbeforeandaftercontrastmediaadministration.This

appliesespeciallytopatientswithmultiplemyeloma,diabetesmellitus,renaldysfunction,aswellastoinfants,smallchildren

andelderlypatients.Younginfants(age<1year)andespeciallyneonatesaresusceptibletoelectrolytedisturbanceand

haemodynamicalterations.

Cardio‐circulatoryreactions:

Careshouldalsobetakeninpatientswithseriouscardiacdiseaseandpulmonaryhypertensionastheymaydevelop

haemodynamicchangesorarrhythmias.Rarelyseverelife‐threateningreactionsandfatalitiesofcardiovascularoriginsuchas

cardiac‐,cardio‐respiratoryarrestandmyocardialinfarctionhaveoccurred.

CNSdisturbances:

Encephalopathyhasbeenreportedwiththeuseofiodixanol(seesection4.8).Contrastencephalopathymaymanifestwith

symptomsandsignsofneurologicaldysfunctionsuchasheadache,visualdisturbance,corticalblindness,confusion,seizures,

lossofcoordination,hemiparesis,aphasia,unconsciousness,comaandcerebraloedemawithinminutestohoursafter

administrationofiodixanol,andgenerallyresolveswithindays.

Theproductshouldbeusedwithcautioninpatientswithconditionsthatdisrupttheintegrityofthebloodbrainbarrier(BBB),

potentiallyleadingtoincreasedpermeabilityofcontrastmediaacrosstheBBBandincreasingtheriskofencephalopathy.



HealthProductsRegulatoryAuthority

20October2023 CRN00DQVN Page4of12

Patientswithacutecerebralpathology,tumoursorahistoryofepilepsyarepredisposedforseizuresandmeritparticularcare.

Also, alcoholics and drug addicts have an increased risk for seizures and neurological reactions. In regard to intravascular

applicationcareshould

betakeninpatientswithacutestrokeoracuteintracranialbleeding,inpatientswithalteredbloodbrainbarrier,cerebral

oedemaoracutedemyelination.

Ifcontrastencephalopathyissuspected,administrationofiodixanolshouldbediscontinuedandappropriatemedical

managementshouldbeinitiated.

Renalreactions:

Amajorriskfactorforcontrastmedium‐inducednephropathyisunderlyingrenaldysfunction.

Diabetesmellitusandthevolumeofiodinatedcontrastmediumadministeredarecontributingfactorsinthepresenceofrenal

dysfunction.Additionalconcernsaredehydration,advancedarteriosclerosis,poorrenalperfusionandthepresenceofother

factorsthatmaybenephrotoxic,suchascertainmedicationsormajorsurgery.

Topreventacuterenalfailurefollowingcontrastmediaadministration,specialcareshouldbeexercisedinpatientswith

pre‐existingrenalimpairmentanddiabetesmellitusastheyareatrisk.Patientswithparaproteinemias(myelomatosisand

Waldenström'smacroglobulinemia)arealsoatrisk.

Preventivemeasuresinclude:

‐ Identificationofhighriskpatients

‐  Ensuring adequate hydration. If necessary by maintaining an i.v. infusion from before the procedure until the contrast

mediumhasbeenclearedbythekidneys.

‐ Avoidingadditionalstrainonthekidneysintheformofnephrotoxicdrugs,oralcholecystographicagents,arterialclamping,

renalarterialangioplasty,ormajorsurgery,untilthecontrastmediumhasbeencleared.

‐ Dosereducingtoaminimum.

‐ Postponingarepeatcontrastmediumexaminationuntilrenalfunctionreturnstopre‐examinationlevels.

Iodinatedcontrastagentscanbeusedbypatientsonhaemodialysisastheagentsareremovedbythedialysisprocess.

Diabeticpatientsreceivingmetformin:

Intravascularcontraststudieswithiodinatedcontrastmediacanleadtoacutealterationofrenalfunctionandhavebeen

associatedwithlacticacidosisinpatientswithimpairedrenalfunctionreceivingmetformin.

Topreventlacticacidosis,serumcreatininelevelsshouldbemeasuredindiabeticpatientstreatedwithmetforminpriorto

intravascularadministrationofiodinatedcontrastmedium.

1.  PatientswitheGFRequalorgreaterthan60ml/min/1.73m2(CKD1and2)cancontinuetotakemetforminnormally.

2.  PatientswitheGFR30‐59ml/min/1.73m2(CKD3):

a. PatientsreceivingintravenouscontrastmediumwitheGFRequalorgreaterthan45ml/min/1.73m2cancontinuetotake

metforminnormally

b.  Inpatientsreceivingintra‐arterialcontrastmedium,andthosereceivingintravenouscontrastmediumwithaneGFR

between30and

44ml/min/1.73m2metforminshouldbediscontinued48hoursbefore

contrastmediumandshouldonlyberestarted48hoursaftercontrastmediumifrenalfunctionhasnotdeteriorated.

3.  InpatientswitheGFRlessthan30ml/min/1.73m2(CKD4and5)orwithanintercurrentillnesscausingreducedliver

functionorhypoxia,metforminiscontraindicatedandiodinatedcontrastmediashouldbeavoided.

4.  Inemergencypatientsinwhomrenalfunctioniseitherimpairedorunknown,thephysicianshallweighoutriskandbenefit

ofanexaminationwithacontrastmedium.Metforminshouldbestoppedfromthetimeofcontrastmedium

administration.Aftertheprocedure,thepatientshouldbemonitoredforsignsoflacticacidosis.Metforminshouldberestarted

48hoursaftercontrastmediumifserumcreatinine/eGFRisunchangedfromthepre‐imaginglevel.

Impairedrenalandhepaticfunction:

Particularcareisrequiredinpatientswithseveredisturbanceofbothrenalandhepaticfunctionastheymayhavesignificantly

delayedcontrastmediumclearance.Patientsonhaemodialysismayreceivecontrastmediaforradiologicalprocedures.

Correlationofthetimeofcontrastmediainjectionwiththehaemodialysissessionisunnecessarybecausethereisnoevidence

thathaemodialysisprotectspatientswithimpairedrenalfunctionfromcontrastmediuminducednephropathy.

Myastheniagravis:

Theadministrationofiodinatedcontrastmediamayaggravatethesymptomsofmyastheniagravis.

Phaeochromocytoma:

Inpatientswithphaeochromocytomaundergoinginterventionalprocedures,alphablockersshouldbegivenasprophylaxisto

avoidahypertensivecrisis.

Disturbancesinthyroidfunction:

Patientswithmanifestbutnotyetdiagnosedhyperthyroidism,patientswithlatenthyperthyroidism(e.g.,nodulargoitre)and

patientswithfunctionalautonomy(oftene.g.elderlypatients,especiallyinregionswithiodinedeficiency)areathigherriskof

acutethyrotoxicosisafteruseofiodinatedcontrastmedia.Theadditionalriskshouldbeevaluatedinsuchpatientsbeforeuse

ofaniodinatedcontrastmedium.Testingofthyroidfunctionpriortocontrastmediumadministrationand/orpreventative

thyreostaticmedicationmaybeconsideredinpatientswithsuspectedhyperthyroidism.Thepatientsatriskofshouldbe

monitoredforthedevelopmentofthyrotoxicosisintheweeksfollowingtheinjection.
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Thyroidfunctiontestsindicativeofhypothyroidismortransientthyroidsuppressionhavebeenreportedfollowingiodinated

contrastmediaadministrationtoadultandpaediatricpatients,includinginfants.Somepatientsweretreatedfor

hypothyroidism.

Paediatricpopulation:

Specialattentionshouldbepaidtopaediatricpatientsbelow3yearsofagebecauseanincidentunderactivethyroidduring

earlylifemaybeharmfulformotor,hearing,andcognitivedevelopmentandmayrequiretransientT4replacementtherapy.

Theincidenceofhypothyroidisminpatientsyoungerthan3yearsofageexposedtoiodinatedcontrastmediahasbeen

reportedbetween1.3%and15%dependingontheageofthesubjectsandthedoseoftheiodinatedcontrastagentandis

morecommonlyobservedinneonatesandprematureinfants.Neonatesmayalsobeexposedthroughthemotherduring

pregnancy.

Thyroid functionshouldbeevaluated inallpaediatricpatientsyounger than3yearsofage followingexposureto iodinated

contrastmedia. Ifhypothyroidism isdetected, theneed for treatmentshouldbeconsideredand thyroid functionshouldbe

monitoreduntilnormalised.

Extravasation:

VISIPAQUEduetoitsisotonicitygivesrisetolesslocalpainandextravascularoedemathanhyperosmolarcontrastmedia.In

caseofextravasation,elevatingandcoolingtheaffectedsiteisrecommendedasroutinemeasures.Surgicaldecompression

maybenecessaryincasesofcompartmentsyndrome.

VISIPAQUEmay,dependentontheindication,containmorethan23mgsodiumperdose.Thismustbetakeninto

considerationinpatientsonacontrolledsodiumdiet.

Observation-time

Aftercontrastmediumadministration,thepatientshouldbeobservedforatleast30minutes,sincethemajorityofseriousside

effectsoccurwithinthistime.However,experienceshowsthathypersensitivityreactionsmayappearuptoseveralhoursor

dayspostinjection.

Intrathecaluse

Followingmyelographythepatientshouldrestwiththeheadandthoraxelevatedby20°foronehour.Thereafterhe/shemay

ambulatecarefullybutbendingdownmustbeavoided.Theheadandthoraxshouldbekeptelevatedforthefirst6hoursif

remaininginbed.Patientssuspectedofhavingalowseizurethresholdshouldbeobservedduringthisperiod.Outpatients

shouldnotbecompletelyaloneforthefirst24hours.

Hysterosalpingography

Hysterosalpingographyshouldnotbeperformedduringpregnancyorinthepresenceofacutepelvicinflammatorydisease

(PID).

4.5 Interaction with other medicinal products and other forms of interaction

Alliodinatedcontrastmediamayaffecttheiodinebindingcapacityofthethyroidwhichmaybereducedforuptoseveral

weeks,thusteststhatmeasureiodineuptake(usingradioactiveiodine)willbeaffected.

 

Highconcentrationsofcontrastmediainserumandurinecaninterferewithlaboratorytestsforbilirubin,proteinsorinorganic

substances(e.g.iron,copper,calciumandphosphate).Thesesubstancesshouldthereforenotbeassayedonthedayof

examination. 

 

Useofiodinatedcontrastmediamayresultinatransientimpairmentofrenalfunctionandthismayprecipitatelacticacidosis

indiabeticswhoaretakingmetformin(seesection4.4).

 

Patientstreatedwithinterleukin‐2lessthantwoweekspriortoaniodinatedcontrastmediuminjectionhaveanincreasedrisk

fordelayedreactions(flu‐likesymptomsorskinreactions).

 

ThereissomeevidencethatuseofbetablockersisariskfactorforanaphylactoidreactionstoX‐raycontrastmedia(severe

hypotensionhasbeenseenwithX‐raycontrastmediaonbetablockertherapy).

 

Asthmaticpatientsareathigherriskonconcomitantbetablockertherapy(seesection4.4).

4.6 Fertility, pregnancy and lactation

Pregnancy:

ThesafetyofVISIPAQUEforuseinhumanpregnancyhasnotbeenestablished.Anevaluationofexperimentalanimalstudies

doesnotindicatedirectorindirectharmfuleffectswithrespecttoreproduction,developmentoftheembryoorfoetus,the

courseofgestationandperi‐andpostnataldevelopment.Since,whereverpossible,radiationexposureshouldbeavoided

duringpregnancy,thebenefitsofanyX‐rayexamination,withorwithoutcontrastmedia,shouldbecarefullyweighedagainst
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thepossiblerisk.Theproductshouldnotbeusedinpregnancyunlessbenefitoutweighsriskanditisconsideredessentialby

thephysician.

 

Inneonateswhohavebeenexposedtoiodinatedcontrastmediainutero,itisrecommendedtomonitorthyroidfunction(see

section4.4.).

 

Breast-feeding:

Contrastmediaarepoorlyexcretedinhumanbreastmilkandminimalamountsareabsorbedbytheintestine.Breastfeeding

maybecontinuednormallywheniodinatedcontrastmediaaregiventothemother.

 

Fertility:

TheeffectofVISIPAQUEonhumanreproductionhasnotbeenestablished.Anevaluationofexperimentalanimalstudiesdoes

notindicatedirectorindirectharmfuleffectswithrespecttoreproduction. 

4.7 Effects on ability to drive and use machines

Nostudiesontheabilitytodriveorusemachineshavebeenperformedhowever,itisnotadvisabletodriveacaroruse

machinesduringthefirst24hoursfollowingintrathecalexamination.

4.8 Undesirable effects

BelowarelistedpossiblesideeffectsinrelationwithradiographicprocedureswhichincludetheuseofVisipaque.

UndesirableeffectsassociatedwithVISIPAQUEareusuallymildtomoderateandtransientinnature.Seriousreactionsaswell

asfatalitiesareonlyseenonveryrareoccasions,thesemayincludeacute‐on‐chronicrenalfailure,acuterenalfailure,

anaphylacticoranaphylactoidshock,hypersensitivityreactionfollowedbycardiacreactions(Kounis'syndrome),cardiacor

cardio‐respiratoryarrestandmyocardialinfarction.Cardiacreactionmaybepromotedbytheunderlyingdiseaseorthe

procedure.

Hypersensitivityreactionsmaypresentasrespiratoryorcutaneoussymptomslikedyspnoea,rash,erythema,urticaria,pruritus,

severeskinreactions,angioneuroticoedema,hypotension,fever,laryngealoedema,bronchospasmorpulmonaryoedema.In

patientswithautoimmunediseasescasesofvasculitisandSJS‐likesyndromewereobserved.

Theymayappeareitherimmediatelyaftertheinjectionoruptoafewdayslater.

Hypersensitivityreactionsmayoccurirrespectivelyofthedoseandmodeofadministrationandmildsymptomsmayrepresent

thefirstsignsofaseriousanaphylactoidreaction/shock.

Administrationofthecontrastmediummustbediscontinuedimmediatelyand,ifnecessary,specifictherapyinstitutedviathe

vascularaccess.Patientsusingbetablockersmaypresentwithatypicalsymptomsofhypersensitivitywhichmaybe

misinterpretedasavagalreaction.

Aminortransientincreaseinserumcreatinineiscommonafteriodinatedcontrastmedia,butisusuallyofnoclinicalrelevance.

Thefrequenciesofundesirableeffectsaredefinedasfollows:

Verycommon(≥1/10),common(≥1/100to<1/10),uncommon(≥1/1,000to<1/100),rare(≥1/10,000to<1/1,000),veryrare

(<1/10,000)andnotknown(cannotbeestimatedfromtheavailabledata).

Thelistedfrequenciesarebasedoninternalclinicaldocumentationandpublishedstudies,comprisingmorethan57,705

patients.

Intravascular administration:

Bloodandlymphaticsystemdisorders

Notknown:Thrombocytopenia

Immunesystemdisorders:

Uncommon:Hypersensitivity

Notknown:Anaphylactic/anaphylactoidshock,anaphylactic/anaphylactoidreactionincludinglife‐threateningorfatal

anaphylaxis

Endocrinedisorders:

Notknown:Hyperthyroidism,hypothyroidism

Psychiatricdisorders:

Veryrare:Agitation,anxiety

Notknown:Confusionalstate

Nervoussystemdisorders:

Uncommon:Headache

Rare:Dizziness,sensoryabnormalitiesincludingdysgeusia,paraesthesia,parosmia

Veryrare:Cerebrovascularaccident,amnesia,syncope,tremor(transient),hypoaesthesia
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Notknown:Coma,disturbanceinconsciousness,convulsion,transientcontrast‐inducedencephalopathy*causedby

extravasationofcontrastmedia,whichcanmanifestassensory,motororglobalneurologicaldysfunction

*SeeDescriptionofselectedadversereactionsformoredetails.

Eyedisorders:

Veryrare:Corticalblindness(transient),visualimpairment(includingdiplopia,blurredvision),eyelidoedema

Cardiacdisorders:

Rare:Arrhythmia(includingbradycardia,tachycardia),myocardialinfarction

Veryrare:Cardiacarrest,palpitations

Notknown:Cardiacfailure,ventricularhypokinesia,spasmsofcoronaryarteries,cardio‐respiratoryarrest,conduction

abnormalities,coronaryarterythrombosis,anginapectoris

Vasculardisorders:

Uncommon:Flushing

Rare:Hypotension

Veryrare:Hypertension,ischaemia

Notknown:Shock,arterialspasm,thrombosis,thrombophlebitis

Respiratory,thoracicandmediastinaldisorders:

Rare:Cough,sneezing

Veryrare:Dyspnoea,throatirritation,laryngealoedema

Notknown:Non‐cardiogenicpulmonaryoedema,respiratoryarrest,respiratoryfailure,bronchospasm,throattightness,

pharyngealoedema

Gastrointestinaldisorders:

Uncommon:Nausea,vomiting

Veryrare:Abdominalpain/discomfort,diarrhoea

Notknown:Acutepancreatitis,pancreatitisaggravated,salivaryglandenlargement

Skinandsubcutaneoussystemdisorders

Uncommon:Rashordrugeruption,pruritus,urticaria

Veryrare:Angioedema,erythema,hyperhidrosis

Notknown:Bullousorexfoliativedermatitis,Stevens‐Johnsonsyndrome,erythemamultiforme,toxicepidermalnecrolysis,

acutegeneralisedexanthematouspustulosis,drugrashwitheosinophiliaandsystemicsymptoms

Musculoskeletalandconnectivetissuedisorders:

Veryrare:Backpain,musclespasm

Notknown:Arthralgia

Renalandurinarydisorders:

Uncommon:Acutekidneyinjuryornephropathytoxic(contrastinducednephropathy‐CIN)

Notknown:Increasedbloodcreatinine

Generaldisordersandadministrationsiteconditions:

Uncommon:chestpain,feelingofbodytemperaturechange

Rare:Shivering(chills),pyrexia,painanddiscomfort,administrationsitereactionsincludingextravasation

Veryrare:Asthenicconditions(e.g.malaise,fatigue),faceoedema,localisedoedema

Notknown:Swelling

Injury,poisoningandproceduralcomplications:

Notknown:Iodism

Intrathecal administration:

Undesirableeffectsfollowingintrathecalusemaybedelayedandpresentsomehoursorevendaysaftertheprocedure.The

frequencyissimilartolumbarpuncturealone.

Meningealirritationgivingphotophobiaandmeningismandfrankchemicalmeningitishavebeenobservedwithother

non‐ioniccontrastmedia.Thepossibilityofinfectivemeningitisshouldalsobeconsidered.

Immunesystemdisorders:

Notknown:Hypersensitivity,includinganaphylactic/anaphylactoidreactions

Nervoussystemdisorders:

Uncommon:Headache(maybesevereandlasting)

Notknown:Coma,disturbanceinconsciousness,convulsion,transientcontrast‐inducedencephalopathy*causedby

extravasationofcontrastmedia,whichcanmanifestassensory,motororglobalneurologicaldysfunction

Gastrointestinaldisorders:

Uncommon:Vomiting

Notknown:Nausea

Musculoskeletalandconnectivetissuedisorders:

Notknown:Musclespasm

Generaldisordersandadministrationsiteconditions:

Notknown:Shivering,painatinjectionsite
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Hysterosalpingography (HSG):

Immunesystemdisorders:

Notknown:Hypersensitivity

Nervoussystemdisorders:

Common:Headache

Gastrointestinaldisorders:

Verycommon:Abdominalpain

Common:Nausea

Uncommon:Vomiting

Reproductivesystemandbreastdisorders:

Verycommon:Vaginalhaemorrhage

Generaldisordersandadministrationsiteconditions:

Common:Pyrexia

Notknown:Shivering,injectionsitereaction

Arthrography:

Immunesystemdisorders:

Notknown:Hypersensitivity, includinganaphylactic/anaphylactoidreactions.

Generaldisordersandadministrationsiteconditions:

Common:Injectionsitepain

Notknown:Shivering

Examination of the GI tract:

Immunesystemdisorders:

Notknown:Hypersensitivity, includinganaphylactic/anaphylactoidreactions.

Gastrointestinaldisorders:

Common:Diarrhoea,abdominalpain,nausea

Uncommon:Vomiting

Generaldisordersandadministrationsitereaction

Notknown:Shivering

Descriptionofselectedadversereactions:

Transientcontrast‐inducedencephalopathy:

Inunknownoccasionsthecontrastmediummaycrosstheblood‐brainbarrierresultinginuptakeofcontrastmediuminthe

cerebralcortexthatmaycausecontrast‐inducedencephalopathy.Thesymptomsmayincludeagitation,transientcortical

blindness,amnesia,hallucination,paralysis,paresis,disorientation,transientspeechdisorder,aphasia,dysarthria.

Reporting of suspected adverse reactions:

Reportingsuspectedadversereactionsafterauthorisationofthemedicinalproductisimportant.Itallowscontinued

monitoringofthebenefit/riskbalanceofthemedicinalproduct.Healthcareprofessionalsareaskedtoreportanysuspected

adversereactionsto

HPRAPharmacovigilance

EarlsfortTerrace

IRL‐Dublin2

Tel:+35316764971

Fax:+35316762517

Website:www.hpra.ie

E‐mail:

medsafety@hpra.ie

4.9 Overdose

Overdosageisunlikelyinpatientswithanormalrenalfunction.Thedurationoftheprocedureisimportantfortherenal

tolerabilityofhighdosesofcontrastmedia(t½~2hours).Intheeventofaccidentaloverdosing,thewaterandelectrolyte

lossesmustbecompensatedbyinfusion.Renalfunctionshouldbemonitoredforatleastthenext3days.Ifneeded,

haemodialysismaybeusedtoremoveiodixanolfromthepatient'ssystem.Thereisnospecificantidote.Treatmentofoverdose

issymptomatic.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:X‐raycontrastmedium,iodinated

http://www.hpra.ie/
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Theorganicallyboundiodineabsorbsradiationinthebloodvessels/tissueswhenitisinjected.

 

Formostofthehaemodynamic,clinical‐chemicalandcoagulationparametersexaminedfollowingintravenousinjectionof

iodixanolinhealthyvolunteers,nosignificantdeviationfrompreinjectionvalueshasbeenfound.Thefewchangesobservedin

thelaboratoryparameterswereminorandconsideredtobeofnoclinicalimportance.

 

VISIPAQUEinducesonlyminoreffectsonrenalfunctioninpatients.In64diabeticpatientswithserumcreatininelevelsof

1.3‐3.5mg/dl,VISIPAQUEuseresultedin3%ofpatientsexperiencingariseincreatinineof≥0.5mg/dland0%ofpatients

withariseof≥1.0mg/dl.Thereleaseofenzymes(alkalinephosphataseandN‐acetyl‐ß‐glucosaminidase)fromtheproximal

tubularcellsislessthanafterinjectionsofnon‐ionicmonomericcontrastmediaandthesametrendisseencomparedtoionic

dimericcontrastmedia.VISIPAQUEisalsowelltoleratedbythekidney.

 

CardiovascularparameterssuchasLVEDP,LVSP,heartrateandQT‐timeaswellasfemoralbloodflowwerelessinfluenced

afterVISIPAQUEthanafterothercontrastmedia,wheremeasured.

5.2 Pharmacokinetic properties

Iodixanolisrapidlydistributedinthebodywithameandistributionhalf‐lifeofapproximately21minutes.Theapparentvolume

ofdistributionisofthesamemagnitudeastheextracellularfluid(0.26l/kgb.w.),indicatingthatiodixanolisdistributedinthe

extra‐cellularvolumeonly.Nometaboliteshavebeendetected.Theproteinbindingislessthan2%.

 

Themeaneliminationhalf‐lifeisapproximately2hours.Iodixanolisexcretedmainlythroughthekidneysbyglomerular

filtration.Approximately80%oftheadministereddoseisrecoveredunmetabolizedintheurinewithin4hoursand97%within

24hoursafterintravenousinjectioninhealthyvolunteers.Onlyabout1.2%oftheinjecteddoseisexcretedinfaeceswithin72

hours.Themaximumurinaryconcentrationappearswithin approximately1hourafterinjection.

 

Nodosedependentkineticshavebeenobservedintherecommendeddoserange.

 

Nospecificpharmacokineticstudieshavebeenperformedforuseinbodycavities.

5.3 Preclinical safety data

Non‐clinicaldatarevealnospecialhazardforhumansbasedonconventionalstudiesofsafetypharmacology,repeateddose

toxicity,genotoxicity,andtoxicitytoreproduction.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Trometamol

Sodiumchloride

Calciumchloridedihydrate

Sodiumcalciumedetate

Hydrochloricacid(pHadjustment)

Waterforinjections.

6.2 Incompatibilities

Intheabsenceofcompatibilitystudies,thismedicinalproductmustnotbemixedwithothermedicinalproducts.Aseparate

syringeshouldbeused.

6.3 Shelf life

3years.

Theproductmustbeusedimmediatelyafteropening.

6.4 Special precautions for storage
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Glasscontainers:

Donotstoreabove30C,keepthecontainerintheoutercarton.ProtectfromsecondaryX‐rays.Theproductcanbestored

for1monthat37C.

PolypropyleneBottles:

Donotstoreabove30°C.Keepthecontainerintheoutercarton.Protectfromsecondary

X‐rays.Theproductin50,100,200and500mlpolypropylenebottlescanbestoredforupto1monthat37°C.

6.5 Nature and contents of container

Glasscontainers:

Theproductisfilledininjectionvials(20ml)andinfusionbottles(50,100,200and500ml).Theglassvials/bottlesaremadeof

colourlesshighlyresistantborosilicateglass(Ph.Eur.TypeI),closedwithhalobutylrubberstoppers(Ph.Eur.TypeI),andsealed

withcompletetearoffcapswithcolouredplastic"flip‐off"tops.

Polypropylenebottles:

Theproductisfilledinpolypropylenebottles.

Bottlesof50,100,200and500mlareclosedwithhalobutylrubberstoppers(Ph.Eur.TypeI),andsuppliedwithaplasticscrew

capwhichisprovidedwithatamperproofring.

Glasscontainers:

Theproductissuppliedas:

270mgI/mland320mgI/ml:

Vial/Bottlesize Packsize/Fillvolume

20ml 10vialsof20ml

50ml 10bottlesof50ml

100ml 1bottleof100ml,10bottlesof100ml

200ml 1bottleof200ml,6bottlesof200ml

500ml 1bottleof500ml,6bottlesof500ml

 

PolypropyleneContainers:

Theproductissuppliedas:

270mgI/mland320mgI/ml:

Bottleswithrubberstopperandplasticscrewcap:

Bottlesize Packsize/Fillvolume

50ml 1bottleof50ml,10bottlesof50ml

100ml
1bottleof75ml,10bottlesof75ml

1bottleof100ml,10bottlesof100ml

200ml

1bottleof150ml,10bottlesof150ml

1bottleof175ml,10bottlesof175ml

1bottleof200ml,10bottlesof200ml

500ml 1bottleof500ml,6bottlesof500ml

Notallpacksizesmaybemarketed.

6.6 Special precautions for disposal of a used medicinal product or waste materials derived from such medicinal 

product and other handling of the product

Forsingleuseonly.Discardanyunusedcontents.

 

Likeallparenteralproducts,VISIPAQUEshouldbeinspectedvisuallyforparticulatematter,discolourationandtheintegrityof

thecontainerpriortouse.

 

Theproductshouldbedrawnintothesyringeimmediatelybeforeuse.VISIPAQUEmaybewarmedtobodytemperature

beforeadministration.

 

Additional instructions for auto injector/pump

The500mlcontrastmediumbottlesshouldonlybeusedinconnectionwithautoinjectors/pumpsapprovedforthisvolume.A

singlepiercingprocedureshouldbeused.

 

Thelinerunningfromtheautoinjector/pumptothepatientmustbeexchangedaftereachpatient.Anyunusedportionsofthe

contrastmediumremaininginthebottleandallconnectingtubesmustbediscardedattheendoftheday.Whenconvenient,

smallerbottlescanalsobeused.Instructionsfromthemanufactureroftheautoinjector/pumpmustbefollowed.
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Anyunusedproductorwastematerialshouldbedisposedofinaccordancewithlocalrequirements.
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